Bolens

Pieces détachées

Aufoportee

13042-13HP
13043-15HP
13046-16HP

Ywon Béol 21, 8w, de Fegricubiure - WA 18
L.t Bréccet 83014 Clermont ~Farrand Cedex 2
Té 04TI0N0I 5 Talécople - 04 TIRO 2311
2 T 03-000295-050401
RG34 673 ARA - BINEN 304 873 RA8







BOLENS TRACTOR SN 130420100181 - 130420195999

130430100101 - 130430153999

BODY & TRIM ASSEMBLY
136460100191 - 130460139999
292

166 194

Ref# Pat#  Descriptida )

Oty. Rel# Parl¥ Description (ty.

1 1785435001 Frame Ass'y (A) (BY{C) oo 1 S50 1763371 LH Foot Pad.. e 1
1765440001 Frame Ass'y (D} (E) oo 1 52 1765384 {1 U 2

9 1188391 FLNut, 5618 8§ @ 53 1730681 SPAEET oo R T 2
10 1100044 Hex Hd. Cap Screw, 5/16-18 x 3/4..... 2 55 1768775001  Mounting Bracket ASS'Y ... 2
19 1768787 Plug (A (B) (Cheveee e, 1 56 11863809 Bl 1200 s B
26 1186100 Carriage Bolt, 5/16-18x 71 . ... 2 57 1761680 Self Retaining Nut, 5/16-18 .............. 2
42 1185893 Tinnerman U-Nut, 1/4-20.............. 2 B9 1765497 Hood Pivol Pin e 1
45 1766338 HOOd. ..., 1 60 1723478 Cotter Spring, 1/8 .o 3
46 17865376 CONSOIE..ce.veee e e 1 61 1186330 Screw, 31B-18 X718 .o, i
48 1765331021  Rear Fender Trim..e e i g2 1766139 Lift Handie COVer ..o, 1
49 1785370 RH FootPad ..o i 64 1767998 Self-Threading Nut, 1/4.................. 12




MODELS 13042, 13043, 13046

) . Ref# Parl# Bescription
1766400 Decal, Mode!l (E) ...
77 1186230 Hex Nut, 5/18-18 e,
76 1766140 Decal, Fuel Level . ....vveveieeeee
78 1766142 Decal, Tannel. .o

84 1100241 Lock Washer, 1/4 SAE ...
85 1107383 Flat Washer, 3/8.......coooinvnnii
88 1186097 Carriage Bolt, 5/16-18 x 5/8..............
115 1120210 Gete ¥, A6 X T e,
125 1767873001 {gpenHeat Shield. ...
166 1720883 Washer, 1/4 1.D.x1-1/4 0D ...
170 1100242 Polk Washer, 516, .o
172 1816081 Soc. Hd. Screw, 1/4-20x 5/8............
194 1186229 Hex Nuf, 14-20 ...
198 17670/€ Decal Pl e
238 1183322 Fl. Screw, 5/16-18 X 3/4..cocviee
P o265 1995083 Nylon Washer ..o icecvieiien
| 266, W06/82 Bowed Washer.........cccoorvevrerennrrones
200, NJ734269 Adjusting KAob ..o,
200, 754125 Shouider Bolt........ccoocoevveeicece e
2689 JM766075001  Seat Bracket........ocvviiicccei
270 1766074001  Seal Support.....ococooiee e
BT 1766077 Compression SPring..........oewews
‘1273 1766161 Seat . :
i 274 1766347 Sprmg Hold Down Brkt
275 1111599 Screw, 1/4-20 x 5/8 ..
292 1766349 Lens (Warning Lights) (A)( ){D) .....
1764887 Lens (Warning Lights) {C) (E} ..........
313 1185712 Setf-Threading Screw ..o
| 342 1767897 Reat Shield Gasket..........ccoveevereenes
! 345 1767898 Sealing Strip ...
L 346 1765397 Decal, Serwce T
347 1767887 Decal, L.H. Rear Strlpe
345 1767888 Decal, R.H. Rear Stripe... 7
; 359 1100913 Hex Hd. Cap Screw, 3/8- 16 X ?f8
: 360 1110108 Lock Nut, 3/8-16......cc e
| 368 1767995 2215 DO
! 531 1768715 Rear Fender (ncl. Refs. 78 & 198) ....
N ! {A)—Model 13042
Ref# Part# Reccription Qty. : (B)—Model 13043
65 1186308 L. Serew, 17420 X 12 g | (C)—Model13044
67 1765483 SHOFAGE TOP wvovroresreerresiessrneen. 1| {D)—Modlel 13046
68 1765492 CONTAINGT COVEF ....covvveeeereeneraere s 1 | (E)—Modet 13047
63 1765494 Storage Container........ccoevvevveceres b
71 1766383 Decal, Front Stripe ..o 1
72 1766391 Decal, Logo....ooveeeer e eeeeenmeereeees |
; 73 1766392 Decal, Side Sipe ..o 2
) 74 1766390 Decal, LOG0. . oivrseemcsrcicerienes 2
B 75 1767817 Decal, Modet (A} .. 2
1767818 Decal, MOGE! (B) ..ooror. 2|
1766399 Decal, Model {C) (D) .vereieeee 2

[



BOLENS TRACTOR $/N 130420106101 - 130420193999

130430100101 - 130430199489

EREMEASRIVBLY 130460100101 - 130460198992




MODELS 13042, 13043, 13046

Ref# Part # Descriptian GQty. Ref# Part# Jescriplion
1 1765435001 Frame Assy (A} (B)(C) oo 1 85 1107383 Flat Washer, 3/8........ccoemreneee .
1765440001  Frame Ass'y (B} (E) v 1 81 1732499 Lock Nut, 5A16-18...ooe
2 1766050001  Rear Tank SUpport..ocvveeeecee 1 162 1761874801  Upper Heat Shield ...,
3 1766082001  Atachment Bracket ASS'Y oo 1 181 1837509 Pallic e o msmamess i e
4 1766338007  BUMDEL .o 1 236 TWR6I28 Fi. Screw, 5/16-18 x3/d...... ...
5 1765431001  Fender SUpport ..o, 2 3089 747738 J-Clamp ... L
6 1765446001 Console SUBPOIt. oo i 353 NGZ67867 R.H. Fivot Piate ..................................
71766086007 Mower Stop (D} (B} oo 2 | 359 N767868 L.H. Pivot Piate . ..o
8 1186391 Fl Nut, 5/16-18... .. 10 3830 1767963001  Heat Shield {noton A) .o
10 1100044 Hex Hd. Cap Screw 5!18 18 X 3!4 ..... 10 | =
11 1100046 Hex Hd. Cap Screw, 3/8-16x1.......... 0 L
12 1100799 Hex Hd. Cap Screw, 5/16-18 x 1-3¢ {A) Mode! 13042
i {B)—Model 13043
14 1107382 Flat Washer, 5/16......cccvccvcneee.. o N
(Cy—Mode! 13044
56 1186389 FL Mut, 1/4-200 . N 1
) {D}—Model 13045
60 1723478 Cotter Spring, 1/8 ... L. 2 (E\—Model 13047
65 1186309 Fl. Scraw, 1/4-20 x 1/2......a.. ... 1 I

&



BOLENS TRACTOR SN 130420100101 - 130420139998

130430100107 - 130430139999

STEERING ASSEMBLY
130460100181 - 130460199999

Torgue 18 233G 11. Ibs.

(33.8-40.6 N}
537
Wo- - |
504 & '
503 !

Nole: Whee!
bearings, Rim, tire
& valve stem sald

503 fAREEX separaiely, See
P 10 UL Refs. 508, 510,
- i 511 & 512.

LAWN TRACTORS

512
LAWN TRACTORS

GARDEN TRACTORS

—_—



MODELS 13042, 13043,

13046

Ref # Part# Bescriplign Oly. Ref# Part# Zascription Gty
1 1765435001  Frame Ass'y (A} (B) {C) e 1 387 1731504 NG 2858 FIttNG covvee e 1
1765440001 Frame Ass'y (D) (E) oo, [ a0t 1765263001 W L.H) Spindie Ass'y (A) (B) (C)......... 1
9 1186391 S | o e 39 1765316040  qL.H. Spindle Ass'y (D) (B).coviccveees 1
15 1766027 Steering Wheet ..o 1 502 11310150 Selflock Nut, 3/8-24 .. T
16 1765443 Cannon Steer Suppor..ooeeevvevervieen, 503 1764144 Axie Bushings {A} {B) {C) .................. 4
17 1763010 Steering Shafl ..o, 175059 Flange Bearing { ) ) 4
18 1765243 Pinion GEar ..o 504 1701847 Special Washer, 3/4 (A} (B} (C}........ 4
20 17868771 Steering Gear ASsY ..o T L7083 Thrust Washer, 1 (D) (E) ... 2
21 1703073 Fl. Washer, 1 x 1-1/2 .. 2 FERNL1 53289 Retaining Ring, Xt corveieeeeees. 2
22 1766222 SteenngCap e s 7 585 NLFb3009001  Tie Rod .. 1
23 1185284 Roll Pin, /4 % 2-1/4 i i &7 WM755169001  Front Axie Castmg( ) { 1
24 1185348 Orive Pin, 1/4 .. T RO 1765322001 Front Axie Casting {D) (E) 1
28 1705092 Special Washer, 5/8 X 1 o L[ Na0Y 1763004001 R.H. Spindie Ass'y (A) (B) ( ............ 1
29 1177567 Retaining Ring, /8 ... . ! 1765317001 R.H. Spindle Ass'y (D) () o 1
30 1768796 Locking Jam Nut, 1/2-20 ... 2 509 1762254 Tire, 15 x 6.00 GRS, (A} (B) (C) ... 2
31 758231 Top Lack Nut, 58-11 ... L. % 1768792 Tirg, 16 x 6.50-8, Muiit Trac CS (D) (E) 2
32 1767953 Hex Hd. C2p SCIeW .oooooovvveve I {510 1766073 Rim Ass'y b cusa e 0G0 . 2
33 1766984 FI. Lock Screw, 5/16-18 x 34 @N.." 4 511 1718086 Vatve Stem SN 2
34 1765315 D IR e ssssssss amonices g I 1 | 512 1767273 Wheei Bearings (&) (8) (C) .o ovrvoeee 4
35 1186247 Hex Jam Nut, 1/2-20........., i 1 1756524 Whee! Bearings (D) (E) oo 4
36 1716180 Bail Jomnt... RO | 532 1185975 Grease Fitting.....oeveeenecvrmieniceienns 2
40 1766241 Special Washer 3!4 M) Rl u} e 4 537 1185388 Retaining Ring (A} (B} {C} vvcvvrvnne. 2
1766242 Special Washer, 3/A% 2-W2 (D) (E)... 4
41 1185830 Special Washer, 3R X INS/8.............. p .
43 1185689 Retaining RINGEOPEN-..ooocrrorre 4 gg;_ﬂgg‘z: :ggjg
110 1786215 HUb Cap s Nl gy, 4 (C)—Model 13044
175 1185388 Retalning RO ..o 2 (D)—Model 13046
236 1186329 FL Screw, $TOM8 x 34 9 (E}—Model 13047
366 1100266 Flat Wadher- 2. .o 1

A qete 280 pheg £46 € 2 sh-ahell)
R 34.66e%ks (1% oub)



BOLENS TRACTOR SN 130420100101 - 130420199999

130430109701 - 130438199959

13 & 15 HP ENGINE ASSEMBLY

!
¥
{



Ref # Part #

1
56
65
70
82
84
85

114
117
160
163
167
191
219
278
315
316
317
318
319
320
321
322
323
324

1?85435001
1186339
1186309
1107381
1100069
1100241
1107383
1768194
1758940
1766201
1186231
1100243
1754128
1752694
1735531
1766341
1766188
1765404
1767983
1767982
1766327
1766326
1766325
1766121
1766297
1766298

Descriptian (y.
Frame ASSY c.ovceeivoecen snemseiesemssiesmis 1
£ MUt 1/4-20 i 6
Fl. Screw, 1/4-20 X 12 i 5
Flat Washer, 1/4 . 2
Hex Cap Screw, 1/4-20 x 1. 2
Lock Washer, 174 SAE ..o 2
Flat Washer, 3/8 . s 1
Thd. Form. Screw, 3/8-16 x 1-1/2...... 2
Muttler Deflectorn. ..o s 1
Engine SNEave ......ccoovicrmisnssicnennes 1
Hex Nut, 3/8-18 oo 2
Lock Washer, 3/8... 21
Fi. Screw, 1/4-20 x 3;’4 (not on A) ...... 1
Ul oo eeee e s eee e mae e casn e 1
Cable TIB .o eeeeee e 2
Fuel Tank Pad ......ccoovveveennnii e 1
FUBL CAP...oeesccr e s 1
Fuei Tank {Inc!. Refs. 533, 534 & 535}
Throttle Control........coooiiisncen !
Choke COntrol.. ..o 1
Oil Drain HOSE ... R 1
0il Drain Cap....ccoooovvinieimne L)1
Gl Valve ASSY e et s 1
Control Knob .o 8N 2
Mutfler (A) e e P W 1
Muftier (B) .o MG 1

327

| 328

329
331
332
333
334
335
337
338
339

351
o
I
514
833
534
535

Ref ¢ Part# Description Gty

. Enging, TSR (AT v 1

. Engine, (5 B8 (B) oo 1
1755341 ElectmOMaN .. .. 1
1744455 SpeCil WISHEr oo 1
1767165 Hax Hed Cap Screw, 7/16-20 x3...... 1
1754787 Cltdh Retainer ..o 1
1748145 SqKey, 1/4 X 2-1/2 s 1
1766119001, Coentrol Mounting Bracket ..., 1
110024 Spring Lock Washer, 7/16 ... 1
1762028 Hex Hd. Screw, 3/8-16x 1. ... 1
1185148 Special Lock Washer ... 2
7982 Scraw, BAB-18x3/4 2
W55.40 BPACETN (A)cu-veree e e 1
1550687 H0SE CIAMP ovoeeveveeeeeminnim e 2
767879 FUET LINME e e 1
1727531 Fuel BilEer i 1

i Muffler Gasket ..o 1
1738433 BUSHING ©vcverercceesvenecere s 1
1751477 Fuel Tank Elhbow .. ... 1
1768804 Fuel Tank VBNt _.....ocr v 1

MODELS 13042 & 13043

* Pyrchase engine parts farm your Briggs & Stratton dealer.
Refer to engine for type and code.

(A)—Mode) 13042
(B)—Model 13043



BOLENS TRACTOR

16 & 18 HP ENGINE ASSEMBLY

S/N 130440100101 - 130449139999
130460100101 - 132460199999
130470106101 - 130470199399 ‘

318

Iz 9 535
L
&85
31:;&7 &
. 8l

Ret# gy v oo 688[}‘_1)“0“ o _M ™

1765440007  Frame ASS'Y ..o e i
1186389 FIL Nut, 1/4-20. e 2
1186309 FI. Sorew, 1/4-20 X 1/2.ooveee e, 4
1100241 Lockwasher, 1/4 ... 4
1107383 Flat Washer, 3/8......ooooeeeeee, 1
1768194 Thd. Form. Screw, 3/8x 1-1/2 ... 2
1758940 Muffter Beflector ..o 1
1766201 Engine Sheave ..o, 1 i
1186231 Hex Nug, 3/8-18 .o B ;
1100243 Lock Washer, 3/8......coccveevecee. 3
1752694 TR e e, 1



MODELS 13046

} " Ref# Pari# Description ty.
- 324 1766299 L 1 R 1
{325 ¥ Engine, 16 HP {C} (D} ..o v 1
: : Engine, 18 HP (E} oo 1
. 327 1755341 EleetiE CHME R e 1
, 328 1744455 Spstial Washeh s 1
. 329 1767165 Hex Hd. Cap Screw, 7/16-20 x3-1/4 1
331 1754787 Clutch Retainer ... 1
T332 1748146 Sa Key, 14 %212 oo, 1
. 333 1766113001  LdniriMounting Bracket................ 1
¢ 334 1100244 30rvg Lockwasher, 7/16........c...... 1
335 1762042 wexvHd, Screw, 3/8-18 X T .o 2
. 351 1750687 HAse Clamp .oo...oeevcvecer oo 2
i 352 1787879 Eueling v memnsnmesmennes. ¥
i 355 1767903001 Muffier Bracket..............cocccoccoce.. 1
D513 1727497 Fuel Filterownnsnnnmssns 1
| 514 * Muffler Gasket ... 2
| 515 14a0ess Hex Hd. Screw, 1/4-20 % 1 ....cecee.oe. 4
o 51g, NIauR4 Lock Washer, 1/4......cccoovvvvvveceieee. 4
1883 \758433 BUSRING .....ccoovvvrerererenirenr v,
i 538 1751477 Fued Tank EIbOW........ocovvveie i 1
{ %635 J¥1768804 Fuel Tank Vent ..........ocornecvesions 1
e

™ Purchase engine parts form your Briggs & Stratton deaier.
I Refer to engine for type and code.

© {C)—Maodel 13044
(D)—Maodel 13045
(Ey—Modet 13047

1

Ref # Part# Deseripicn Oty. i

275 1111599 Seaw, 1/4-20 X 5/8 .o 4 |

278 1735531 07 11 1 R —— 5 ¢

315 1766341 Fuel Tank Pad ..o L

316 1766188 BULB A e amsnrsrons il

317 1765404 Fuel Tank {Incl. Refs. 533,534 & 535) 1

318 1758800 Throtile Control...........cooevvveevicennns T

319 1755826 Choke Control ..o 10

) 320 1766327 it Drain HOse ..o, 1
2 321 1766326 Ol Drain Cap...o.ooeeeveeeee e 1
322 1766325 Oif VaIve ASS'Y ....oovvrverrerereviiiiee 1|

323 1766121 Controd Knob ..ol 2 |

LR



BOLENS TRACTOR S/N 130420100101 - 130420199999

130430100101 - 130430199999

EATON 650 HYDRO TRANSMISSION ASSEMBLY §83 g 8%
81

o 167
154"‘“—1-_@85 &85 b i
]
g}@ 85&1“ %

~1g TR
>

7 -;;'\ '.o ‘f)
LG

i
P -!-

Ret # Part# Descripiion (ly. Ref# Parts Description aty.
1 17654350071  FramiBsils’y .o 1 83 1100086 Hex Cap Screw, 3/8-16 x1-3/4.......... 1
8 1100045 Hex Hd. Cap Screw, 516-18x1....... 3 84 1100241 Lock Washer, 1/4SAE .. . ......... 3
9 11863M FI NUt, /1818 e 7 85 1107383 Flat Washer, 3/8............ceen i0

10 1100044 Hex Hd. Cap Screw, 5/16-18x3/4.... 4 86 1100346 Cotter Pin, 3/32 X3/ 7
13 1733398 Hex Top Lock Nut, 3/8-16._. . e 3 87 1111609 Hex Cap Screw, 5/16-18 x2-3/4 ... 4
14 1107382 Flat Washer, 5/16..........oooriiee. 13 88 1186097 Carriage Boft, 5/16-18 x5/8......c........ 2
33 1766984 Fi. Lock Screw, 5/16-18x3/4 ... 6 90 1715538 Nyliner Bushing ... 3
40 1766241 Special Washer, 3/4 x 2-1/2.............. 2 g1 1732499 Lock Nut, 516-18 .. 3
54 1767967 Decal, Transmission Release............ 1 g2 1733103 Drive Pin, 516 x 34 ..o ]
58 1734388 Top Logk Nut, 1/4-20.cciveees. 1 895 1756151 Idler Pulley ..., 1
70 1107381 Flat Washer, 1/4......coeoeier e 1 96 1760099 Belt Guidesvmsmnmenmmmemes 7
8t 1100048 Hex Cap Screw, ¥/8-16x2 ... 1 97 1760097 Idler Pufley ... 1




MODEL 13043

Ret# Part# Descriplion
Y 113 1118808 Retaining Ring... ..................
% i 115 1120210 Drive Pif, 816X 1o
- - 118 1185802 1252 To] 1|2 O —
85179 © 122 1186393 FI. Nut, 3/8-18..c.oceeciie
bogus 123 1715301 Fhrust Washer, 5/8 x 1/1/8 ...............
g4 L o P 126 1713075 Compression Spring..........ccceoeeews
o3¢ 188 132 1763219 Shoulder SErew ...
: 168 [ 134 1765064 [HiEr-AEm ASS e
g e 137 1765079 Hylen Pivot Shaft ASS'Y ...
E - 138 1767807 EMUBEAMNG. ... i
1w &) s 142 1985919 o Belt Guiide oo
. O 143 1765306 (_‘Yorsion Spring.. ...
.\\1\9395 144 17200287 S EXenSion SPriG......c...oocvcrierren
y .ﬁ};’\‘_‘_i?/‘;s?\ "~ 146 1100259\.) Flat Washer, 5/16.....................
‘\"g’:f{ r(((mm});:\ e 171 147 1768166 T EAS TSSO ssssmmsnsesisssomsmmassoss
RN 2 N 150 17036469 Rrake Rod ..
154 4766825 Ciutch Retainer A} (B)
> /0482 Clutch Retainer (C) ...
| RSEN 1736015 Neuiral Return, Hydro...‘....................
SN0 3766085001  Hydro Pedal ASS™Y ..o,
| N168, 1766201 ENGINe SNEAVE ...
W 1ol 1766202 Foot Pedal Pad.........cccooeveevicecnee
w3 1186231 Hex Nut, 3/8-16 ..o
i64 1767900 L.H: Balt FINGar. ...
165 1766452 Sweeper Sheave ...
167 1100243 Lock Washer, 3/8.... ...
168 1100805 Hex Hd. Screw, 1/4-20x 3/4..............
171 1983110 3 R
174 1111683 Hex Hd. Cap Screw, 1/4-28 x 1/2.......
175 1185388 Retaining E-Ring, /8.
176 1747908 Flat Washer, 3/4 x 1-7/8 ..o
178 1766132 Brake Arm...
178 1786157 Hydro Cantrel Arm
180 1768159 Hydro Arm .,
Note: Hlm tire 182 1766164 Brake Bfacket..........._._........_..............
183 1766165 Hydro Contsot Red ... ... .
R R T e ——
See Refs. 518 : | 186 1767904 Dump Valve Latch............ocoocoooeeie.
198 52il d 187 1765061 Brake Pedal ASSY ....oeeceeeeeeee
5 v 183 1185885 Woodruff Key, 316 x5/8..................
195 1767810 Clamping SPACEr.......oovevvreriecieinnns
203 1767966 Bett GUIAE cevvoeeee e
e e\ 221 1766172 Transmission Support .......................
Ref# Part# Lesuiption Ofy. | 222 1765339 V-Belt... e
99 1765044 A —— 1§ 2 ﬁgg}?i Eggkfg‘ggﬁe(f) (B)
100 1765096 Brake Lockbatch.........e. 1 307 1755341 Electric Clutoh
101 1765156 611 S———————— . G s RN B i et v
102 1765167 Foot Pedal Pad........coovcoricee 1 398 1767807 DUMp Valve Bod...oveeeoes oo
103 1785952 Brake Pedal 1 385 1745489 SPACET <.
104 1765257  Brake Lock Bracket .. 1 1 Zie il I s
105 1765297 Brake Pad .. PR R 590 1718685 Valve Stem
106 1785305 Gompressmn Sprmg .......................... 10 ey TR W S
107 1985140 Extension Spring.... coamie 1
108 1765402 Extension Sprmg 1 (A-Model 13042
109 1765461 PIvOt Rod.....ovcevvvceivcereseeevceee. 1 {B}—Model 13043
110 1766215 HUD €. v 2 ‘ (Cl—Model 13044



BOLENS TRACTOR S/N 130460100101 - 130450199399

EATON 851 HYDRO TRANSMISSIGN ASSEMBLY

83
15?\& Em Be
164 8. *i

Ref# Part# Deslginiion Oty. Ret# Part# Bescription aty.
1 1768050001  Frame A3S'Y oo, i, 56 1186389 FHENIE 14520k cusennmmammansn i
8 1100045 Hex Hd. Cap Screw, 5/16-18x1........ 2 58 1734398 Top Lock Nut, 1/4-20. ... 5
8 1186391 Fl. Nut, 516-18. e 4 81 1100048 Hex Cap Screw, 3/8-16 X 2 ..o i

10 11060044 Hex Hd. Cap Screw, 5/16-18 x 3/4..... 5 g2 1100659 Hex Cap Screw, 1/4-20 x 1 ... 4
i3 1733388 Hex Toplock Nut, 3/8-16.....ccccoceoee. 3 83 1100088 Hex Cap Screw, 3/8-16 x1-3/4......... i
4 1107382 Flat Washer, 5116 10 g4 1100241 Lock Washer, 1/4SAE ... 1
33 1766984 Fl. Lock Screw, 5/16-18 x 3/4 ... 1 85 1107383 Flat Washer, 3/8....ee §
40 1766242 Special Washer, 3/4 x 2-1/2............... ? 86 1100346 Gotter Pin, 3/32 X 34 ..o ]
43 1185689 Retaining Bing.........coccoooevevieeeene, 2 88 1186087 Carriage Bolt, 5/16-18 x 5/8.............. i
51 1767984 Handle Gelp.. ... 1 80 1715538 Nyliner Bushing ... oo cevven 1
b4 1767967 Decal, Transmission Release ............. 1 9t 1732499 Lock Nut, 5/46-18.......... ... 7

14



%!

Note: Rim, tire

& valve stem

sold separately. =————

See Refs. 518,
519 & 520

Ret# Parté

92
95
96
97
98
99
100
101
102
103
104
105
106
107
108
169
110

1733103
1756151
1760096
1760097
1751848
1765044
1765096
1765156
1765167
1765252
1765257
1765297
1765305
1585140
1765402
1765461
1766215

 Description
Drive B

[AIEr BN e
Bel&ude .. e

Clip, 3/4

Foot Pedal Pad.........oooovoi
Brake Pedal..........c.ooeeeee e,
Brake Lock Bracket ... iieeeee
Brake Pad ..o
Compression SPrnNgG ...
EXEENSION SPING. ..oipomeee e,
Extension Sprifg........cooveveei e
PwotRed............ . PV

N6 XA

MODEL 13046

. Ref# Pari# Deseription ot
112 1104338 Square Key, 14 X 2. 2
113 1118808 Retaining RinG ... 1
15 1120210 Brive Pin. 336 X 1. oo, 1
118 1185802 Bl BRARNIG ovmenn nmmmmmmmmmasms :
119 1185816 Washer, 1-1/64 1D ... £
121 1188327 Whiz lock Screw, 5/16-18x 1/2........ 3
122 1186333 FI Nut, 3/8-16 v, ]
123 1715301 Thrust Washer, 58 x 1/1/8.............. Z
127 1753025 Hugut, 7/16-20 e 1
128 1753026 Winee! StUd ..o 1(
130 1760370 PO s o s 1

- 132 1763219 Jhoulder SCrew ..o ’

. 134 1765064 Idfer Arm ASS'Y ... E

: 135 1765087 Hydro Arm ASSY... e 1

| 136 1760072 Eaton Hydro Sheave..........cow ...

. 137 igedie Hydro Pivot Shaft ASS'Y ...oovece i

I 138 &1/8I807 Ball Bearing..........c.oooovoeei e >

13881/ §0323 Flat Washer, 3/8............ e :

I NIs0n 1705253 Hydro Brake Bracket......occoocees

Palan, 1765289 Hydro Control Arm ASSY ...

w140y 1765304 Bl QUIE .crvvvmmmsmmmnasns

P J%3 1765306 Torsion SpriNg......cco v cveeceans
44 1720928 Extension Spring.......cccocoveiannes
145 1765348 Ol RESEIVEIT ... cvvceeeerce e
147 % Transmission, Eaton 851

{See breakdown, pg. 16).......ccoceoe.

. 148 1765352 Tank Gap...ooevvvev e,

149 1765353 Hydro Control Rod.....ceee e

. 150 1765354 BrakEiRo0 comnmmmrm s
151 1765476 HOSE S8 smamenannmmnmmmn
152 1765477 Hase: B8 sonsnamsnsennsgy
153 1765478 Hose Clamp, 5/8 ..o
154 1765482 Ciuteh Retainer ..o
155 1766015 Neutral Return, Hydro....ooo e
156 1766019 LT 17—

157 1767908 DUMP IV s

. 158 1766085001  Hydro Pedal ASS'Y .o,
160 1766201 Engine Sheave ..o cvecve e,
161 1766202 Foot Pedal Pad........c.ooo e
163 1186231 Hex Mut, 3/8-16 ..o
166 1720883 Washer, 1/4 1.0.x 1.250.D. ..............
167 1100243 Lock Washer, 3/8.. ...
169 1100905 Woodruff Key, 1/8x /2.
179 1100242 Lockwasher, 5716 . .ooveriirene
193 1185885 Woodruff Key, 3/16x 5/8........cooooeo e,
221 1765165 Transmission Support ...
222 1765349 VEBBR . .......ccvoeeeners i S

. 310 1185715 Lock Washer, 3/8.... e eeeereeee e

327 1755341 Electric ClueR ..o
358 1767907 Dump Valve Rod ..o
370 1111610 Cap Serew, 5/16-18 x 3 oo
518 1768795 Tire, 23 x 10.5-12, Muiti Trac 05.......
919 1766131 B e s savasssms s



BOLENS TRACTOR S/N 130428160101 - 130420189599

130430100101 - 1384308199599

LIFT ASSEMBLY
138460100181 - 130460199989

Ref# Parl# Description Qly.
g 11863N FI. Nut, 5/16-18..ceervieeceeee. 3
13 1733398 Hex Toplock, 3/8-16 ......coooveviee . 2
85 1107383 Flat Washer, 3/8.......cccccevevveveeeee. B
163 1186231 HEE Nt 386 s 2
197 1787877 Decat Warning (noton Aj ................. 2
227 1100349 Cotter Pin, /8 x 3/ ..................... 1
220 1100351 Cotter Pin, ¥/8x1-1/4 . ... 2
231 1111814 Hex Hd. Cap Screw, 3/8-16 x 3.......... 2
232 1100799 Hex Hd. Serew, 3/B-18x 1-1/4 ......... 1
233 1107386 Flat Washer, 5/8.........cccocviviciinin. 2
234 1185376 DOve Pl ... covnvmnmmmnmsmene

16



MODELS 13042, 13043, -

| MNa
1O

Rei # Parl# Deecription

235 1817091 HIWCh PN
236 1186329 FI. Serew, 5/16-18 % 34, e
237 1187961 Drive Pin, 5/32 x 1 .o
239 1714521 Spherical Bearing {(noton A)............
240 1717942 Special Nut, 5/16-18 {not en A}.........
241 1738490 Flat Washer, 1/2 x 1 oo
242 1763355 Fiat Washer, 3/8 x 1-1/2 ...
243 1765445 Lift Assist Spring (noton A} ...
244 1765457 Lift Assisi Bracket (noton A}............
245 1765458 Lift Assist Screw (ot OR A} ...
246 1765485 Height Adjust Knob ...

13046
. Ref# Part# Deseription aty
- 247 1768028 Detent Block .....ooe e 1
- rodd ATFOE029001  LEEhccsmemsminsammarmen mn 1
. 24% 1766048 Height Adjust Screw ..., i
. 250 1766057 Lift Clamipi s Z
251 1758058 Lift Rod {A) (C) e 2
- 1756058 Lift Rod (B) {D) (E) ..o 2
252 178605% Rear Lift Swivel ..o 7
. 2b4 1766080 SBACEE .o e 2
¢ 250 1786174 Eten®ion Spring........ooeecoceeceecnes 1
: 256 1786175 Shodider SCTew ... vveee e, i
- 257 1788178 RN i
259 1766257 Feight Adjust Block ... i
260 1766259 Height Adjust Colfar ... 1
. 261 1766340 Lift Grib e s s i
262 17653486 Snap Bushing Grommet...........cocc.... 1
. 276 WE/GLE LI BUOT .o 1
© 525 WA0RIZ001  List Handie ASSY e ]
i DR NI767140 BUSHING oo ceeneescrens £
| OR7 NI7B5068001  LifEASSY .o ceeee e veeemre s 1
1185649 Retaining RiNg .......ccooeecevevevecvcrcnnine 1
L Na297 1768718 Right Lift Link Ass'y {Inct. Ref. 197).. 1
i §30 1768717 Lefi Lift Link Ass'y (Incl. Ref. 197) .. 1
: (A)—Model 13042
L (B)—Model 13043
| (C)—Model 13044
{D}—Model 13046
{E}—Model 13047



BOLENS TRACTOR S 130420100101 - 130420153999

130430160101 - 130430189399

ELECTRICAL ASSEMBLY
130460100101 - 130460199959

536
kY

Ret# Part# Description Oty.
33 1766984 Fl. Lock Screw, 5/16-18 x 3/4
(EIE s sy 2
58 1734398 Top Lock Nut, 1/4-20 (CY (E) ............. 1
70 1107381 Flat Washer, 1/4.......... ... 3
84 1100241 Lock Washer, 1/4 SAE ... 2
115 1120210 Drive Pin, 316 x 1 (C} (E}.cvvveeeeee. 1
133 1186396 Ft. Nut, 7/18-20 {C) {E} ..o i
166 1720883 Washer, 1/4 1.D. x1-1/4 0D
LEIAE s vmmimsnssocemenssm s i
177 1748723 Push Button Switch (C) (E)................ ]
194 1186229 Hex Nut, 1/4-20 oo, 2

18



MODELS 13042, 13043, 13046

) Ref# Part#4 Description Qi
277 1185985 Keps Nut, #10-24 ... 3

278 1735531 Cable Tie ..o.ooooeeee e 4

279 1751328 Push-Button Switch.. ... 1

280 1752137 o1 1 N
- 281 1752506 Seat Switeh.....oooooii e 1
282 1752840 Battery (C) (D) {E)vv.ooroeoecrns 1

1751497 Battery (A) (B) .ovvoovv. oo, 1

283 1753986 R i

284 1754250 idran Switeh..........cooveveivee e 1

285 1755349 FatHd. Screw, 1/4-20 X 1/2..........._.. 1

287 1758070 oems Screw, #10-24 x 5/8 oo 4

288 1758146 [@mition Nut._. i, 1

283 1758147 G s 1

P290 1764885 Starter Cable..... .. ... 1

291 1764098 Neg. Baftery Cable ... 1

P 293 1754968 Battesy Cable.....ooooooee 1

P 294 3704880 Sotenoid Boot ..., 1

© 205 4 1704853 Main Harness (C )(D) (E) 1

: 1764892 Main Harmess (A}.......ccooeeernrs 1

: 1767842 Main Harness (B..........cccovee . 1

290y, 1764894 5Ty v O— 1

Y 1764895 PTOSWItEH ..oy 1
w2d8 1764899 Terminad BOot .......oooooeoivo, 1
) 300 1766184 Switch Cover {A) (B} (D)oo oo
301 1766264 GrOMMEL ..oo.vveeeceree e 1
i 302 1764883 Hour Meter (C) (E) ..o 1
i 303 1764884 Ammeter (C) (E) oo, 1
© 304 1766185 Tinnerman Glig (C) (E)..ore oo, 2
305 1709652 Lock Wing Nut, 1/4-20...........cc...... 2
© 306 1765258001  Battery CIamp .oo..oocooooorroervcervcccre 1
© 307 1765444001  Lower Battery Angle...........ooooooevee.

, 308 1766163 Hook Bolt. ..o 1
. 309 1747738 J-Clamp ....
i 313 1185712 SelfThreadmgScrew 1
L 362 1724492 Self Tapping Screw, 1!4 2{]x1/2 ....... 1
521 1768803 Headlight Reflector ... s
522 1752872 LAGIE BUID w.oeroooe e 2
623 1752875 SOCKEE v memnnnnus 4
524 1765400 LBNSE ot e, 1
536 17685969 FUSE oot e, 1
Rer# Parl ¢ e tion aty. | 538 1764897 BUID ..o e 2
202 1749907 RS (C) (E) oo 1
204 1750736 Specia(is)c(re)\..v([]) (3 T 1 (Al—Model 13042
205 1754675 Magriet (C) (F)... w1 | {Bl—MModel 13043
206 1767852 Housing Pin Teminal {C) (E) ............. 11 (C)—Model 13044
207 1766290 Cruise Arm Ass'y {C) (E).oooooccnoo. 1 (DI—Madel 13046
208 1766334 Cruise PIate {C) (E) v 1 1 (EoDEE o0z
211 1766350 Cruise Switch (CY(E) oo 1
) 212 1766351 Cruise Harness (CY (F} ..o, 1
213 1767803 Cruise Arm Ass'y {C )(E) i
214 1767822 Spring (C) {E} ... R
275 1111599 Screw, 1/4-20 x 578 (G) (E).... 2
y



BOLENS TREACTOR S/N 130420108101 - 130420199999

130430100101 - 130430199999
EATON 650 HYRO TRANSMISSION BREAKDOWN

20



MODELS 13042, 13043

Description Qly. Ref# Part# Descripfion Gly.

1769260 Housing, UBper.. ..o 1 23 1769282 WashomCidg, .758x1.25x 031...... 2
1769261 VoRING et 1 24 1769283 AxENH Bt ]
1769262 Screw, Tapping, 1/4-20x 734........ 16 25 1769284 Gear, Miter, 15T ..o 2
1769263 Ass’y, Shatt & Cam......__...... 1 26 1769285 RingeRktaining ... 2
1769264 SPACET oo, 2 27 1769288 pearySpur, 417, .. 1
1769265 Puck, Friction............oi 2 28 1769287 Gelr, Miter, 18T o 2
1769266 Nut, Locking Jam. ... 11 29 1769288 Shaft, Cross ..o, 1
1769267 Stud, Adjustment..........oooooee 1 . 30 1769284 Axle, RH. e 1
1769268 QERING ey 1 31 17849234 Ass'y., Kit, Shim, .750 Shaft ....__..... i
1769269 Key, Drive oo, i 32 17893 Housing, Lower ..., 1
1769270 Ass’y., Beaning..........oooooiivevn 3 33 14897 Ring, Retaining ............_................ 1
1768271 Washer, Plain, .505 x 942 x .040...... 1 34 (7849253 Ass'y., Kit, Shim, 670 Shaft............ 1=
1769272 Shaft, Input.....oooo 1 35 WIBL234 Bolt, Hex Hd., #6-32 x 88........_ ... 4
1769273 Disc, Brake...........ooe, 1 25 y69205 Puliey, 4.50 Dia.....o.ooooveee .
1769274 GEAr SRR s 2§ TR71I760296 HUD ool 1
1769275 Ass’y., Kit, Shim, .500 Shaft............ 2" N8 1769297 Fan, V.00 Dia....oee e, 1
1769276 Ass'y., BeariNg.... ..o T N2 1769238 Nut, Lock, #6-32........ooie 4
1769277 Shaft, tdier ..o N w40 1769299 Hst, CW Control Rotation......... v 1
1769278 Washer, Plain, 632 x1.06x.041.__\& % 41 1769300 Key, Woodruff, #61.. ... 1
1769279 Spacer, 630x1.00x 549.............. 17 42 Grease ... BT s e s 1
1769280 Gear, Spur, 41T .o g 1

1769281 Washer, Neoprene ... ... 2 | * Usen various combinations to maintain proper clearances.

21




BOLENS TRACTOR

EATON 851-111 HYRO TRANSMISSION BREAKDOWN

Ref# Part# Description . Qy. Rel# Part# Description Qiy.
1 1763200 Selff Tapping Screw, 1/4-20.................. 13 9 1769204 Button ..o 2
3 17692¢1 Ring, Retaining, Int. ........c...oooovvere i 10 1769205 DIIVE o, 1
4 1760892 Shaft, INput (8/A .. .ocee e 1 11 1769206 Pump Rotor/Ball/Pin (S/A) ... 1
5 1760893 Seal input Shaft........oooocoove 1 12 1769207 Cam Ring ..o 1
6 1757374 . Seal, Control Shaft............ccocoeee. 1 13 1769208 1171 T i
7 1789202 COVEF .o, 1 14 1768209 Control Shaft, External Thrd. ................. 1
8 1769203 Gasket, COVEN ..o, 15 1769211 HousIng (S/A) (., i

22

SN

130460100101 - 130460199999

€

F Y



16
16a
17
18
19
21
22
23
24
25

Descrighida

1769212
1769213
1769214
1769125
1769127
1769215
1769216
1769217
1757376
1757377

Screw, 1/4-20 Hex Flange ...,
Screw, 1/4-20 Hex Flange ......cccceeocenee. 1
Filter Base “L™ isummmmanunanmnmes

1 N o i
Gasket .. 1
Mut, Dump Valve Fiting .......ccooeve e 1
Seal, O-TING ..o i
Spring, Dump Valve . e, i
Bracket, Dump Valve.........ccoooeie i
Seal QR0 v o s i

26
27
28
29
30
31
32
33
34
35

MODELS 13046

Ref# Parl#

Description Qiy.
1769218 Screw, 5/16 Hex Fange ..................... 18
1769219 Gasket, Axle Housing ..o 2
1769220 15T Motor Rotor/Ball (S/A) ... .2
1768221 Pad, Friction (S/AY..vci e, 2
1769222 Reaction, Plate ..o 2
1769223 Plate, Backup ........ccoovecvvvivevei e 2
1769224 15T Sun Gear, First ... 2
1769225 (E77 |l 21| T4 0 AT ————— 4
1769226 21T Pianet Gear (§/Aj First ... 3
1769227 15T Primary Carrier {S/A) ... 2

{Continued on foliowing page)
23



BOLENS TRACTOR

EATON 851-111 HYRO TRANSMISSION BREAKBOWN {Continued)

_H?E?:}iﬁ{#-“”

36
37
38
40
41
42
43
44
45
48
48
49
50
51
52

24

1769228
1769229
1769230
1769231
1769232
1769233
1769234
1757700
1769235
1769238
1769237
1769238
1769239
1769240
1769241

Description Qty.
15T Sun Gear, Second (Steel) ... 2 |
21T Ptnt. Gear (8/A) Second {Stesl}...... §
Secondary Carrier (S/AY ..o 2
Axla Housing (S/A) A-Side & B-Side ... 1
Ring, Retaining, External.............cooco.... 4
Thrust Washer ..., 4
Ring, Retaining, Internal ... 2
Bearing, Ball........c.oooooooe 2
Seal, Radial Lip........oooo e, 2 .
Shaft, Axle—A-Side ...
Screw, Cap Socket ..o, 4
Plate, Pump (Class 11} oo, TN
Gerotor (C1ass 11 ..., :
SPHRT o snamearsyg 1
Ballsremmpmmnnans s g 1 *

Ret# Part4
1766242

33
54

55

A
B
C
4]
P
l'_
2
H
|
J
K
1

WE3esd
1763245
109246
169247
17692438
1769249
1769250
1769251
1769252
1769253
769254

S/N 130483130101 - 130460199999

Discription Oty.

Hston, Dampening

Srake Lever Parts

Quad Sealcinm i ., 2
Rod, Push....c.ocoo e 2
E-Rif0 e 4
Spring Base {S/AY e, 2
Spring Conigal.........oooee oo 2
Shaft, Brake ..o, i
Screw, Cap, Hex oo 1

Lever Brake B Hovvnmmemmmossn 1
Lever, Brake, LH. g A
ShiMbcssm im0 AR
Nut, Hex, LoCK oo 1
625 Str. Fifling/0-ring 1

<



SN

130420100101 - 130420199999

BRAKE SWITCH

4-TERMINAL

-~

g |2

NORMAL DEPRESSED
o TERMINAL VIEW
LIGHT SWITCH
4 )\
g R
“ ¢
OFF ON
% REAR VIEW J
IGNITION SWITCH
P
QFF BUN
L HEAR VIEW S

MODEL 13042

WIRING DIAGRAM

SEAT

SWITCH ATTACHMENT

DRIVE SWITCH

Cl®

LN

o ReAR viIEW )

CLOSED DEPRESSED

CRMALLY SEAT J

Y/R

ITEM CODE W -

] agnelo WIRE COLOR CORE
? Allarnalar BK Biack

q Headiights 8L Blue

5 Aachment Clulch ] P Purple

§ Diode Assembly { R Red
10 Connector | W Whirg
1 dartery ¥ Yellow
1 Fuse ¢ RAW Red/While
3 Start Solengad R/B Redf8lack
2 Seal Swlch RAY Red/Yellow
3 Brakdiles YiR YeligwRed
7 Key Svnlh WiB White/Black
1§ LigyS¥mh -
19 Areshment enlch
# RachietLight
£ Starl gt

LSS N R,
|
Y

25



MODEL 13043

26

BRAKE SWITCH

4-TERMINAL
4 N
o B RSB
L] R
NORMAL DEPRESSED
" TERMINAL VIEW A
LiGHT SWITCH
{ N
0
ARG
OFF ON

b s REAR VIEW J

IGNITION SWITCH

WIRING DIAGRAM

OFF RUN

H

TO ENG.
STARTER

SEAT
SWITCH

U

ORMALLY SEAT
CLOSED |DEPRESSE

ITEM CODE

Magreto

Alternator

Fuel Solenoid
Headlighis

Attachment Clutch
Doz Assemibly

Slarter

Connegtor

Battery

Fuse

Stn Soternid
Seat Sentch

Brake Swaic

Key Swtch

Light Slich
Atachmen Swite |
Al ciimont Lignt
Al heoht

S/N

130430180107 - 130430199999

ATTACHMENT
DRIVE SWITCH

==F

RERAviEW

ON

R

YR

=
WIRE COLOR CODE
BK Biack
BL Blue
P Purple
R Red
W White
¥ Yellow
RAY Red/While
R/B Red/Biack
RAY Red/Vellow
Y/R Yellow/Red
9 W/B White/Black

{



SN

130440100101 - 130440190593

130460105701 - 130465198999
13647M067871 - 130470139493

CAUISE SWITCH

£t
/
2

~N

OFE

RESET

REAR VIEW

A

BRAKE SWITCH
4-TERMINAL

e

MNOSMAL

DEPRESSED

TEAMINAL VIEW

A

ATTACHMENT
DRIVE SWITCH

.

~

QFF OM

\___HERRA VIFW J

TO ENG
STARTER

WIRING

IGMITION SWITCH

MODEL

DIAGRAM

1304¢

CRUISE/BRAKE SWITCH
2-TERMINAL. .

ALY

5

BILED

~

{=

-

(-

AEAR YIEW

SEAT
SWITCH

)

SEAT

NCARALL ¥
CLOZED

MAIN HARNESS

S T

BK O
L=

i
F
; 8K

' RY

33

dwra 10
\-‘"_ﬁ!BKEI G W]
: ) w
=g W,
i i W El
Y

CEFAESSED,
s/

| MNORMAL

UENRESSED

TERMINALVItA J

LIGHT SWITCH

OFF on_ o

\ AEARVIEW , /

e W T
WIRE COLOR CODE

aK
Bl

g5333~=>"

Biack

Blue

Purpte

Fad

White
Yellow
Rad/Wiits
Red/Black
Red/Yeilow
Yellow/Ped
White/Blacik

CRUISE HARNESS

———

FW'I o ]

ITEK CODE

Magreia
Alternatos

Fuel Satencid
Headlights
Attachment (luteh
Connector
Banery

Fuse

Start Selenoid
Seat Swildh

Brake Swiich

Xey Swalch

Light Swilch
Aftactiment Swnich
Atachment Lighl
Start Laghi
Ammeter
Hotrmeres

Grurse Sockel
Crmse Plug
Cruse Ligm
Cruse Switeh
Cruse Relpy
Cruise/Brake Switth
Erurse Magnet

—







LAPEL NATUPE!

Yv § al - 21, av. de I'Agriculture - B.P.16
Z.l.du Brézet - 63014 Clermont-Ferrand Cedex 2
Tél: 04 73 91 93 51 -Télécopie: 04 73 90 23 N
www.yvanbeal.fr - E-mail : info@yvanbeal.fr
R.C.S. Clermont-Fd B 304 973 886 - 5.A.S. ou capitol de 612 000 €






